Model No.MAC210Q AIR COMPRESSOR




Model No. MAC210Q AIR COMPRESSOR

Polozka Cislo dilu Popis Zmé&na|MnoZstvi |New/Old Moi1nost Moiznost Poznamka
001 HY00000967 | PAN HEAD SCREW M4X12 8
002  |HY00001006 |FLAT WASHER 4 8
003  |HY00001007 |CRANK CASE COVER 2
004 |H¥o0001215 | MOTOREPUMP ASSY 230V 1
005  |HY00001008 |ELBOW 10-R3/8 1
006  |HY00001012 |COLD START VALVE 1
007  |HY00001009 | CYLINDER HEAD COVER 2
008  |HY00001011 | TAPPING SCREW 4X19 4
009  |HY00001010 |PIPE HOLDER 2
010 |HY00001090 |HEX.FLANGE LOCK NUT M8 4
011 HY00001023 | CUSHION 4
012 |HY00001030 | AIR FILTER SET 1
D10 INC. 47,56,57
013 |HY00001022 |REAR PANEL 1
014 HY00000981 | F =BG TTON HEAD SCREW 6
015 HY00000980 | clES MO WITH TOOTHED 6
016  |HY00001034 |PIPE 10 SET 1
017  |HY00001021 |CHECK VALVE ASSY 1
018  |HY00001033 | TUBE 6 SET 1
019  |HY00001209 | SWITCH ASSEMBLY EU 1
020 |HY00001210 |FOWER SUPPLY CORD EU 1
021 HY00001214 | CORD HO5RN-F 0.75-3 1
022 |HY00001089 |PAN HEAD SCREW M4X8 4
023 |HY00001006 | FLAT WASHER 4 4
024  |HY00001211 |CAPACITOR COVER 1
025 HY00000985 | GHQEmMET WITH STRAIN 1
026 HY00001213 | Sar oT OR 25 MIGRO F 1
027  |HY00001212 |O-RING 38 2
028  |HY00001207 |ELBOW 10-R1/4 1
029  |HY00001032 | TUBE 10 SET 1
030  |HY00001217 | TANK ASSEMBLY EU 1
031 HY00001150 | 3% e Ll {ALVE COMPLETE 1
032  |HY00001005 |HEX.BOLT M6X16 4
033 |HY00001003 | SLEEVE 6 4
034  |HY00001013 | FLAT WASHER 6 4
035  |HY00001002 |RUBBER FOOT 4
036  |HY00001091 | FLAT WASHER 6 4
037  |HY00000312 |DRAIN VALVE R3/8 1
038  |HY00001001 |CAP 17 2
039 HY00001216 | RESDLATOR RT/4 1
020 |Hv00000980 | FEX:NUT M6 WITH TOOTHED )

WASHER

Please order the parts with part number.

Print Date 11/1/2024




Model No. MAC210Q AIR COMPRESSOR

Polozka Cislo dilu Popis Zmé&na|MnoZstvi |New/Old Moi1nost Moiznost Poznamka

041 HY00001092 [TOOTHED LOCK WASHER 6 1

042 HY00001014 [FRONT PANEL 1

043 HY00001208 [PRESSURE GAUGE 2

044 HY00000338 [QUICK COUPLER L R1/4 1

045 HY00000996 | REGULATOR KNOB 1
H.S.BUTTON HEAD SCREW

046 HY00000981 M6X14 6

047 HY00000970 |AIR FILTER ELEMENT 1
H.S.BUTTON HEAD SCREW

048 HY00000981 M6X14 2
HEX FLANGE BOLT

049 HY00000307 G1/2(PF1/2) 2

050 HY00000308 | RUBBER SEAL 20 2
GROMMET WITH STRAIN

051 HY00001218 RELIEF S 1
GROMMET WITH STRAIN

052 HY00001218 RELIEF S 1

053 HY00001219 |CIRCUIT BREAKET 3.5A 1
GROMMET WITH STRAIN

054 HY00001218 RELIEF S 1

055 HY00001207 [ELBOW 10-R1/4 1

056 HY00001164 | O-RING 50 1

057 HY00001165 [MUFFLER TUBE 8 1

058 HY00001233 | SWITCH LABEL 1

059 HY00001226 | TANK LABEL 1

060 HY00001227 [TOOL LABEL 1

061 HY00001228 |MAC210Q LABEL 1

062 HY00001229 [MAKITA LOGO LABEL 1

063 HY00001206 | CAUTION LABEL 1

064 HY00001232 [LWA 77DB LABEL 1
CAUTION LABEL(HOT

065 HY00001231 SURFACE) 1
CAUTION LABEL(HOT

066 HY00001231 SURFACE) 1
CAUTION LABEL(HOT

067 HY00001231 SURFACE) 1

068 HY00001230 [WARNING LABEL 1

069 HY00001234 NAME PLATE MAC210Q 1

230V

Please order the parts with part number.

Print Date 11/1/2024




